Vous êtes sur la page 1sur 3

MB / GPW JEEP BOLT LIST Rev 1

Date issued : 05 march 2003


Sources :
SNL G503 dated jan 15, 1944, L. Nabholtz book,
my own '42 GPW and G503.com listers various threads.
Special thanks to Karl Eberhart for his contribution

Bolt/screw Nut Plain Washer Lock washer


Willys ref Ford ref Group Subgroup Designation FR Dimension NC Mach'g length length Surface Head marking stamped Source Comments
Qty Head hex ID OD Qty ID OD Qty
size thread NF precision in. mm Treatment W F PAL
WO5934 FM-20387-S2 04 Exhaust 0401 1/2 collier de pot 5/16 24 NF 2 1 25,5 2 Hex 2 2 Willys nuts are seez proof type
WO52983 FM-23393-S2 04 Exhaust 0402 1/2 collier tube ech sur plaque blindage AR 5/16 18 NC 7/8 22 1 carriage, sq nk 1 1 1
WO51523 FM-20346-S2 04 Exhaust 0402 1/2 collier tube ech sur plaque blindage V 5/16 18 NC 2 3/4 19 1 Hex 1 1 1
WO51539 FM-36868-S2 18 Body 1804 accoudoir 1/4" 20 3/4 19 8 round head mach.screw 8
WO51523 FM-20046-S2 17 Hood/Fenders/A 1701 aile sur caisse et marche pieds- Ford : vis pointue 5/16 18 NC 3/4 19 8 Hex F 2 8 8 ext tooth shkproof washers
WO51396 FM-20347-S2 17 Hood/Fenders/A 1702 aile sur chassis 5/16 24 NF 2 3/4 19 1 Hex F 1 1
WO52600 FM-24449-S2 17 Hood/Fenders/A 1701 aile sur chassis - Ford : vis pointue 3/8 24 NF 2 1 3/8 35 4 Hex F 4 4
WO50163 FM-20349-S2 17 Hood/Fenders/A 1702 aile sur marchepied 3/8 24 NF 2 3/4 19 4 Hex F 4 4 int ext tooth cad pltd washers
WOA2482 FM-38192-S2 18 Body 1811 angle de cadre interieur de pare-brise N°8 32 NF 7/16 11 4 round head mach.screw special head
WOA760 FM-GP 1110 11 Rear Axle 1102 arbre roue AR 3/8 16 NC 2 1 1/2 38 12 Hex F 12
WO1483 FM-24505-S7 03 Fuel 0300 assemblage sangles reservoir 5/16 24 NF 2 1 3/4 44,5 2 Hex cad plated 2 2 PAL nut Willys only
WO51514 FM-20324-S2 18 Body 1811 attache pare brise 1/4 20 NC 2 5/8 16 4 Hex 4 4 4 Ford : recessed-head bolts
WO5920 FM-20325-S7 06 Electrical 0609 avertisseur sur support 1/4 28 NF 2 5/8 16 2 Hex cad plated 2 2
WO5064 FM-355131-S 06 Electrical 0606E bloc jonction 2 bornes N°10 24 NC 5/8 16 4 round head mach.screw 4 4
WO5272 FM-355132-S 06 Electrical 0606E bloc jonction 6 bornes N°10 24 NC 3/4 19 2 round head mach.screw 2 2
WO51371 FM-24555-S 14 Steering 1403A boitier direction sur chassis 7/16 20 NF 2 3 76 2 Hex F 2 2
WO51612 FM-355433-S2 14 Steering 1403A boitier direction sur chassis 7/16 20 NF 2 3 3/4 95 1 Hex F 1 1 1
WO52236 FM-27068-S 18 Body 1802A bouchon de trou de pontet sur caisse (coté G) N°10 24 NC 3/8 9,5 2 fillister head screw
WOA2983 FM-355569-S2 18 Body 1804 boucle AR de sangle securité 3/8 16 NC 2 Hex/sp F 2 2 special bolt
WO50992 FM-24505-S7 02 Clutch 0204 bras de pédale embrayage 5/16 24 NF 2 1 3/4 44,5 1 Hex cad plated 1 1
WO630129 FM-355476-S 02 Clutch 0201B bras de pédale embrayage 5/16 18 NC 1 1/16 27,0 6 Hex 6
WOA1468 FM-GPW-10176 06 Electrical 0601A bras tendeur de dynamo sur plaque moteur AV - vis épaulée 3/8 24 NF 2 7/8 22 1 Hex, shouldered. F
WO51396 FM-24347-S2 14 Steering 1405 bride tube direction - Ford : vis pointue 5/16 24 NF 2 3/4 19 2 Hex 2 2
WO52911 FM-24408-S7 08 Trans/Transf 0809 BT sur BV 3/8 16 NC 2 1 1/8 28,5 5 Hex 5
WO6184 FM-24430-S 08 Trans/Transf 0109C BV sur carter embrayage 7/16 14 NC 2 1 1/4 32 4 Hex F
WO52993 FM-32852-S 06 Electrical 0607 cable de masse sur support de phare AV N°10 3/8 9,5 2 round head sheet metal screw
WOA2480 FM-38259-S2 18 Body 1811 cadre interieur de pare-brise N°10 32 NF 7/8 22 4 round head mach.screw special head
WO51485 FM-20326-S2 21 Bumpers 2103 calandre sur aile 5/16 18 NC 2 5/8 16 6 Hex F 6 6 6
WO6299 22Misc Body 2103 calandre sur chassis 3/8 16 NC 7/8 22 3 Hex 3 3 3 2nd bolt takes safety strap anchor brkt
WO52167 FM-24344 17 Hood/Fenders/A 1704 capot sur caisse 1/4 20 NC 2 3/4 19 2 Hex 2 2 int ext tooth cad pltd washers : Willys only
WO52168 FM-20324-S2 17 Hood/Fenders/A 1704 capot sur caisse 1/4 20 NC 5/8 16 5 Hex 5 5
N/A FM-355403-S2 01 Engine 0107A carter inferieur moteur sur bloc - Ford 5/16 18 NC 2 11/16 17,5 20 Hex 20 length 11/16 Ford only, recessed-head
WOA51485 N/A 01 Engine 0107A carter inferieur moteur sur bloc - Willys 5/16 18 NC 5/8 16 20 Hex 20 Willys only
WO6184 FM-24430-S 01 Engine 0109C carter volant moteur sur bloc - courte 3/8 24 NF 2 1 1/8 28,5 3 Hex F 3 3
WO52379 FM-24489-S 01 Engine 0109C carter volant moteur sur bloc - moyenne 3/8 24 NF 2 1 5/8 41,5 1 Hex F 1 1
WO6184 FM-24430-S 01 Engine 0109C carter volant moteur sur BV 7/16 14 NC 2 1 1/4 32 4 Hex F 4 4
WO6606 FM-24409-S7 01 Engine 0109C carter volant moteur sur plaque 3/8 24 NF 2 1 1/8 28,5 3 Hex cad plated 3 3
WO52379 FM-24489-S 01 Engine 0109C carter volant moteur sur plaque - coté clip de FAM 3/8 24 NF 2 1 5/8 41,5 1 Hex
WO52384 FM-36825-S 22Misc Body 2203A catadioptres 1/4 28 NF 1/2 12,5 8 round head mach.screw 8 8
WO5182 FM-355158-S2 18 Body 1809A charniere de porte boite à gants N°10 24 NF 3/8 9,5 3 round head mach.screw 3 3
WO51537 FM-355162-S2 03 Fuel 0303 charniere pédale acc N°10 24 NF 1/2 12,5 2 flat head 90° cad plated 2 2
WOA1020 FM-O1T-2616 12 Brakes 1201 clip d'arret de cable de FaM 5/16 18 NC 2 1 5/8 41,5 1 Hex
WO 5113 FM-355130-S7 03 Fuel 0304 clip de tube essence sur aile et cloison pare-feu N°10 24 1/2 12,5 2 round head mach.screw cad plated 2 2
WO 52889 FM-32924 03 Fuel 0304 clip de tube essence sur profil oméga sous caisse N°10 5/8 16 3 binding head screw round head sheet metal screw
WO50929 FM-20367-S7 12 Brakes 1201 clip gaine FàM sur BT 5/16 24 NF 2 7/8 22 2 Hex cad plated 1 2
WO51763 FM-20308-S2 12 Brakes 1201 clip gaine FàM sur cloche embrayage 1/4 20 NF 1/2 12,5 1 Hex 1
WO5064 FM-355131-S 06 Electrical 0606B clips circuit (autres) N°10 24 NC 5/8 16 6 round head mach.screw 6 6 for open clip 7/16" dia x 7/32" hole
WO5064 FM-355131-S 06 Electrical 0606B clips circuit (autres) N°10 24 NC 5/8 16 2 round head mach.screw 2 2 for open clip 5/8" dia x 1/4" hole
WO5064 FM-355131-S 06 Electrical 0606B clips circuit sous plancher N°10 24 NC 5/8 16 11 round head mach.screw 11 11 for open clip 5/16" dia x 7/32" hole
WO5580 FM-31866-S 06 Electrical 0606B clips circuit sous plancher N°10 5/8 16 1 round head wood screw for open clip 5/16" dia x 7/32" hole
WO52889 FM-32866-S2 06 Electrical 0606B clips circuit sous plancher N°10 5/8 16 1 round head sheet metal screw parkerized for open clip 5/16" dia x 7/32" hole
WO51487 FM-24386-S2 01 Engine 0108A collecteur adm sur collecteur ech 5/16 18 NC 2 1 25,5 4 Hex 4
WO5922 FM-24407-S 04 Exhaust 0401 collier AR de tube de pot 5/16 24 NF 2 1 1/8 28,5 1 Hex 1
WO5922 FM-24407-S 04 Exhaust 0402 collier AR de tube de pot 5/16 24 NF 2 1 1/8 28,5 1 Hex 1 1 1 Willys nuts are seez proof type
WOA1707 FM-24916-S2 14 Steering 1402 collier barre accouplement direction 3/8 24 NF 1 5/8 41,5 4 Hex 4 4
WO6383 FM-25145-S2 03 Fuel 0301C collier de coude d'air sur carbu N°10 32 NF 1 25,5 1 round head mach.screw 1
WO50878 FM-24429-S7 04 Exhaust 0402 collier de tube sur collecteur echappement 3/8 24 NF 2 1 1/4 32 1 Hex 1 Willys nuts are seez proof type
WO51040 FM-26457-S7 06 Electrical 0609B contact avertisseur sur colonne N°8 32 NF 1/4 6,35 2 round head mach.screw cad plated 2
WO51732 FM-20309-S7 06 Electrical 0606 contacteur démarrage sur plancher 1/4 28 NF 2 1/2 12,5 2 Hex cad plated 2 2
WO6412 FM-24348-S 08 Trans/Transf 0801 couvercle AR BT 3/8 16 NC 2 3/4 19 5 Hex 5
WOA1136 FM-355554-S 08 Trans/Transf 0801 couvercle AR de BT 3/8 16 NC 3 1 25,5 1 Hex head dld f/c. pin drilled head for steel wire
WOA1137 FM-355533 08 Trans/Transf 0801 couvercle AR de BT 3/8 16 NC 3 2 51 3 Hex head dld f/c. pin drilled head for steel wire
WOA1136 FM-355554-S 08 Trans/Transf 0801 couvercle AV de BT 3/8 16 NC 3 1 25,5 5 Hex head dld f/c. pin drilled head for steel wire
WO50163 FM-20349-S2 01 Engine 0106D couvercle de distribution sur plaque support moteur 3/8 24 NF 3 3/4 19 3 Hex F 3 3
N/A FM-350356-S2 01 Engine 0106D couvercle de distribution sur plaque support moteur - Ford 3/8 24 NF 3 3/4 19 1 Hex F 1 1 Ford only
WO5919 N/A 01 Engine 0106D couvercle de distribution sur plaque support moteur - Willys 3/8 24 NF 1 25,5 1 Hex 1 1 Willys only
WOA1232 FM-GPW-18691-A 01 Engine 0107E couvercle de filtre à huile 7/16 20 NF 2 1 Hex dia may differ with filter make
WO51523 FM-20046-S2 11 Rear Axle 1101 couvercle de pont AR 5/16 18 NC 2 3/4 19 10 Hex F 10
WO51523 FM-20046-S2 10 Front Axle 1001 couvercle de pont AV 5/16 18 NC 2 7/8 22 10 Hex F 10
WO639107 FM-355426-S 14 Steering 1403A couvercle embase boitier direction 5/16 18 NC 2 3/4 19 3 Hex 3
WO51486 FM-20326-S7 08 Trans/Transf 0801 couvercle inferieur BT 5/16 18 NC 5/8 16 10 Hex 10
WO639120 FM-20386-S7 14 Steering 1403A couvercle lateral boitier direction 5/16 18 NC 2 1 25,5 4 Hex 4
WO639389 FM-20366-S 08 Trans/Transf 0706A couvercle superieur BV 5/16 18 NC 2 3/4 19 4 Hex F 4
WO6923 FM-24411-S 15 Frame 1502 crochet remorque 7/16 20 NF 2 1 1/8 28,5 4 Hex 4 4 2 bolts after W serial 158372
WO51738 FM-20300-S7 12 Brakes 1207 cylindre de roue 1/4 20 NC 2 3/8 9,5 8 Hex cad plated 8, int tooth washers black oxide
WO51406 FM-24428-S 06 Electrical 0602 démarreur sur bloc - ford : vis pointue 3/8 16 NC 2 1 1/4 32 2 Hex 2
WOA872 FM-24327-S2 10 Front Axle 1006 demi couvercle bol pont AV 5/16 24 NF 3 5/8 16 16 Hex F 16
WO51514 FM-20308-S2 06 Electrical 0603 distributeur sur bloc 1/4 20 NC 2 5/8 16 1 Hex 1 1
WO1397 FM-355455 06 Electrical 0601A dynamo sur support (dans silent bloc) 5/16 24 NF 29/32 23 2 Hex, sp. F 2 2, int/ext tooth cad plated lock washers, bond No7
WO53069 N/A 06 Electrical 0606F embase prise remorque sur caisse - Willys 1/4 28 NF 1 25,5 2 Hex cad plated 2 2 zc pltd + 2 wash int/ext tooth, cad pltd
WO52921 N/A 06 Electrical 0606F embase prise remorque sur caisse - Willys 1/4 28 NF 3/4 19 2 Hex cad plated 2 2 zc pltd + 2 wash int/ext tooth, cad pltd
N/A FM-20364-S7 06 Electrical 0606F embse prise remorque sur caisse - Ford 1/4 28 NF 2 7/8 22 4 Hex cad plated 4 4 zc pltd + 4 wash int/ext tooth, cad pltd
WOA760 FM-GP 1110 10 Front Axle 1007 entraineur arbre roue AV 3/8 16 NC 2 1 1/2 38 12 Hex 12
WO6988 FM-36845-S2 22Misc Body 2202 equerre retroviseur sur caisse N° 12 24 NF 5/8 16 6 round head mach.screw 6 6
WO5790 FM-33795-S7 06 Electrical 0608 feux AR sur support caisse 1/4 20 NC Hex cad plated 4 4 lock + 4 star
WO115905 FM-355253-S 03 Fuel 0301C filtre air sur support 1/4 20 NC 3/4 19 4 Wing screw 4 2 int/ext tooth lockwashers are cad plated
WO5919 FM-24389-S2 03 Fuel 0306B filtre essence sur caisse - Ford : vis pointue 3/8 24 NF 3 1 25,5 2 Hex 2 SNL mention length 1/2 (too short)
WO52945 FM- 04 Exhaust 0402 fix inf plaque blindage vis col carré 3/8 16 NC 7/8 22 4 carriage, sq nk 4 4 SNL mention Willys only
WO52189 FM-20328-S2 22Misc Body 2201A fix pivot arceau fonte 3/8 16 NC 2 5/8 16 2 Hex F 2 2
WOA 1164 FM-GPW-5175 06 Electrical 0610 fixation cadre batterie 5/16 18 NC 9 228 2 special 2 2 2 Wyllis:2 wing nuts, Ford: 2 hex nuts
WOA903 FM-355578-S 12 Brakes 1203 flasque frein AR 3/8 24 NF 13/16 20,5 12 Hex F 12 12 SNL doesn't mention lockwashers
WOA377 FM-353352-S 12 Brakes 1203 flasque frein AV 3/8 24 NF 3/4 19 12 Hex F 12
WOA377 FM-353352-S 12 Brakes 1203 fusée sur pont AV 3/8 24 NF 2 3/4 19 12 Hex F 12
WOA903 FM-355578-S 12 Brakes 1203 fusée sur pont AV 3/8 24 NF 13/16 20,5 12 Hex F 12
WO51514 FM-20308-S7-8 17 Hood/Fenders/A 1704 gache et attache capot 1/4 20 NC 2 5/8 16 4 Hex 4 4 4
WO51514 FM-20308-S7-8 17 Hood/Fenders/A 1704 gache et attache capot 1/4 20 NC 2 5/8 16 4 Hex 4 4 4 Ford : recessed-head bolts
WO51514 FM-20308-S7-8 18 Body 1811 gache pare brise 1/4 20 NC 2 5/8 16 4 Hex 4 4 4 Ford : recessed-head bolts
WOA2485 FM-24454-S2 18 Body 1811 gache PB 1/4 20 NC 2 1 7/16 36,5 4 Hex
WO6606 FM-24409-S7 06 Electrical 0601A glissiere bras dynamo 3/8 24 NF 2 1 1/8 28,5 1 Hex cad plated 1 1 1
WO51798 FM-355398-S2 12 Brakes 1205 maitre cylindre 5/16 18 NC 2 3 76 1 Hex 1 1
WOA51523 FM-20046-S 12 Brakes 1205 maitre cylindre 5/16 18 NC 2 3/4 19 1 Hex 1 1
WOA52836 FM-355444-S 12 Brakes 1205 maitre cylindre 5/16 24 NF 2 3 76 1 Hex 1
WO52189 FM-24328-S2 01 Engine 0110 moteur sur BV 3/8 16 NC 2 5/8 16 3 Hex F 3
WO6412 FM-24348-S 01 Engine 0110 moteur sur BV 3/8 16 NC 2 3/4 19 1 Hex F 1
WO381519 FM-GPW-6345 01 Engine 0102 palier de vilebrequin sur bloc 1/2 13 NC 2 3/8 60,5 6 Hex
WO636527 FM-355699-S2 11 Rear Axle 1101 palire de roulement de diff AR 1/2 13 NC 2 1/4 57,0 4 Hex
WO52857 18 Body 1802A panneau AR (?) 5/16 18 NC 1 5/8 41,5 2 Hex 2 2 4 2, int/ext tooth No Ford ref for this bolt in SNL
WO50163 FM-24349-S2 21 Bumpers 2101 pare choc AR 3/8 24 NF 2 3/4 19 8 Hex F 8 8
WO51823 FM-355456-S 21 Bumpers 2101 pare choc AV 5/16 24 NF 2 4 1/2 114 4 Hex F 4 4 4 captive nuts on Ford grille
WO5182 FM-355158-S2 18 Body 1809A patte de locquet de porte boite à gants N°10 24 NF 3/8 9,5 3 round head mach.screw 1 1
WO52189 FM-20328-S2 08 Trans/Transf 0804 patte de maintien d'axe de fourchette 3/8 16 NC 2 5/8 16 1 Hex
WOA1746 06 Electrical 0602 patte equerre démarreur/bloc 3/8 16 NC 7/8 22 1 Hex 1
WO52132 FM-24327-S7 06 Electrical 0602 patte equerre/démarreur 5/16 24 NF 2 5/8 16 1 Hex cad plated F 1 2 w/ 2 int/ext tooth + 1 int tooth, cad pltd
WOA1588 FM-36954-S7 06 Electrical 0602 patte equerre/démarreur N°10 32 NF 1 1/2 38 1 round head mach.screw cad plated 1, sq. 1 1
WO50163 FM-355498-S7 18 Body 1802A patte laterale carrosserie 3/8 24 NF 2 3/4 19 2 Hex cad plated 2 2 parkzd 4 2 int tooth & 2 int/ext tooth lockwash.
WO52170 FM-20308-S2 18 Body 1804 patte maintien axe de siege AR 1/4 20 NC 2 1/2 12,5 2 Hex F 2 2 panel captive nuts on Ford
WO6157 FM-24426 02 Clutch 0204 pédale embrayage 5/16 18 NC 2 1 1/4 32 2 Hex 2
WO52911 FM 24408-S 01 Engine 0101A pipe eau sur culasse - Ford : vis pointue 3/8 16 NC 1 1/8 28,5 3 Hex F 3
WOA2239 FM-81W-811189 18 Body 1811 pivot de bras de réglage cadre int PB 1/4 28 NF 4 round head mach.screw
WO51406 18 Body 1802A plancher AR D & G 3/8 16 NC 1 1/4 32 2 Hex 2 2 4 parkzd 4 int ext shkproof No Ford ref for this bolt in SNL
WO51954 18 Body 1802A plancher ARD 3/8 16 NC 2 51 1 Hex 1 1 1 2, int/ext tooth No Ford ref for this bolt in SNL
WO51405 FM-20514-S2 18 Body 1802A plancher ARG 3/8 16 NC 1 25,5 1 Hex 1 1 1 2, int/ext tooth cad plated lockwashers
WO51954 18 Body 1802A plancher AV (à travers oméga) 3/8 16 NC 2 51 2 Hex 2 2 4 2 No Ford ref for this bolt in SNL
WO51545 FM-20514-S2 18 Body 1802A plancher AVG (à travers oméga) 3/8 16 NC 1 3/4 44,5 2 Hex 2 2 4 2
WO52170 FM-24308-S2 18 Body 1803 plaque inspection transmission 1/4 20 NC 2 1/2 12,5 7 Hex 7 Ford : recessed-head bolts
WO51732 FM-20309-S7 03 Fuel 0301C plaque protection filtre air 1/4 28 NF 2 1/2 12,5 3 Hex 3 3 3
WO52170 FM-24308-S2 18 Body 1803 plaque regard maitre cylindre 1/4 20 NC 2 1/2 12,5 5 Hex 5 5 Ford : recessed-head bolts
WO51904 FM-92047-S 12 Brakes 1201 poignée FAM sur tube N°6 5/16 8 1 rd head mach brass pltd
WO51485 FM-20326-S2 18 Body 1800A poignées sur caisse 5/16 18 NC 2 5/8 16 16 Hex F 16 16
WO6428 FM-20366-S 05 Cooling 0503 pompe eau sur bloc 5/16 18 NC 2 7/8 22 3 Hex F 3
WO51858 FM- 355442-S 05 Cooling 0503 pompe eau sur bloc 5/16 18 NC 2 1/2 63,5 1 Hex F 1
WO6428 FM-20366-S2 03 Fuel 0302A pompe essence sur bloc 5/16 18 NC 7/8 22 2 Hex 2
WO6290 FM-GPW-355837-S2 18 Body 1800A pontets sur caisse N°10 24 NF 1/2 12,5 30 flat head 90° 30 30 threaded backing plates on Ford
WO5182 18 Body 1817 porte de coffre AR N°10 24 NF 3/8 9,5 6 round head mach.screw 6 6 No Ford ref in SNL
WOA1077 FM-36931-S2 06 Electrical 0608 porte feu AR N°8 32 NF 1 1/4 32 4 round head mach.screw
N/A FM-20384-S2 12 Brakes 1209C raccord T tubulure frein 1/4 20 NC 2 1/2 12,5 1 Hex 1 1 Ford only
WO6188 N/A 12 Brakes 1209C raccord T tubulure frein 1/4 20 NC 1/2 12,5 2 Hex 2 Willys only
WO6609 FM-24427-S7 06 Electrical 0601B régulateur sur aile - Ford : vis pointue 5/16 24 NF 2 1 1/4 32 4 Hex cad plated 4 4
WO51485 FM-20326-S2 18 Body 1802A repose pieds sur aile AR 5/16 18 NC 5/8 16 4 Hex F 4 4 panel captive nuts on Ford
WO51523 FM-20346-S2 18 Body 1802A repose pieds sur plancher 5/16 18 NC 3/4 19 4 Hex F 4 4 floor captive nuts on Ford, one bolt hold harness clip - left side
WO52170 FM-20308-S2 18 Body 1804 ressort siege AR 1/4 20 NC 2 1/2 12,5 4 Hex F 4 4 panel captive nuts on Ford
WO52809 FM-32924-S7-8 18 Body 1803 rondelle de joint passage colonne direction sur plancher N°10 1/2 12,5 4 binding head screw
WO52167 FM-20344-S2 18 Body 1803 rondelle de soufflet de BT 1/4 20 NC 3/4 19 2 Hex
WO52142 FM-32866-S7 18 Body 1803 rondelle de soufflet de BT N°10 5/8 16 3 binding head screw
WO52167 FM-20344-S2 18 Body 1803 rondelle de soufflet de BV 1/4 20 NC 3/4 19 1 Hex
WO52142 FM-32866-S2 18 Body 1803 rondelle de soufflet de BV N°10 5/8 16 1 binding head screw
WO634850 FM-355449-S 01 Engine 0106C roue dentée sur arbre à cames 3/8 24 NF 1 1/4 32 4 Hex 4
WO51308 FM-21492 14 Steering 1405 serrage collier tube direction 5/16 24 NF 2 2 51 1 Hex 1 1
WO52236 18 Body 1817 serrure de coffre AR N°10 24 NF 3/8 9,5 4 round head mach.screw 4 4
WO 5922 FM--24407-S 18 Body 1804 siege conducteur sur aile AR 5/16 24 NF 2 1 1/8 28,5 1 Hex 1 1
WO51523 FM-20346-S2 18 Body 1804 siege conducteur sur plancher AV 5/16 18 NC 2 3/4 19 2 Hex 2 2 2 Ford :floor captive nuts, recessed-head bolts
WO51523 FM-20346-S2 18 Body 1804 siege passager sur plancher AV 5/16 18 NC 2 3/4 19 2 Hex 2 2 2 Ford :floor captive nuts, recessed-head bolts
WO53048 FM-20347-S7 21 Bumpers 2103A suport feu black-out sur aile 5/16 24 NF 2 3/4 19 2 Hex cad plated F 2 2
WO20387 FM-20387-S7 21 Bumpers 2103A suport feu black-out sur aile 5/16 24 NF 2 1 25,5 1 Hex cad plated F 1 1 No Ford ref in SNL
WOA 52168 FM-20344-S2 03 Fuel 0300 supp sangle courte reservoir sur plancher - Ford : vis pointue 1/4 20 NC 2 5/8 16 2 Hex parkerized 2
WO52987 FM-24650-S2 22Misc Body 2201A support AR arceau 5/16 18 NC 5/8 16 4 flat head 90° 4 4
18 Body support AR hache 1/4 20 NC 1/2 12,5 4 flat head 90° Length Unique to Ford - Willys use 5/8
WO51391 FM-24310-S 22Misc Body 2201A support arceau AVG ou AVD 5/16 18 NC 2 1/2 12,5 2 Hex F 2 2
WO52350 FM-33797-S2 23 Gen use parts 2301A support AV pelle 5/16 18 NC 5/8 16 2 flat head 90° 2 2 2
WO51396 FM-24347-S2 06 Electrical 0609 support avertisseur sur caisse 5/16 24 NF 2 3/4 19 2 Hex F 2 2 need nuts for Willys - Ford has captive nuts
WO51492 FM-26483-S7 23 Gen use parts 2301 support burette huile sur cloison pare feu 1/4 20 NC 1/2 12,5 2 round head mach.screw 2 2 2 captive nuts on Ford firewall
WO51396 FM-24347-S2 01 Engine 0107F support corps filtre huile sur support - Ford : vis pointue 5/16 24 NF 2 3/4 19 4 Hex cad plated 4 4
WOA1019 FM-355352-S7 12 Brakes 1201 support de bande de FaM 1/4 20 NC 2 2 3/4 70 1 Hex cad plated 1 1 External band E brake only
WO636796 FM-355396-S 01 Engine 0107A-1 support de flotteur crépine sur bloc 5/16 18 NC 2 3/4 19 2 Hex 2
WO639689 FM-20366-S 08 Trans/Transf 0703 support de guide butée emb 5/16 18 NC 2 7/8 22 3 Hex 3
WO51396 FM-24347-S2 12 Brakes 1201 support de tige de FaM sous tableau de bord 5/16 24 NF 2 3/4 19 2 Hex 2 2 2
WO633949 FM-355496-S 06 Electrical 0601A support dynamo sur bloc 3/8 16 NC 2 7/8 22 2 Hex F 2
WO53267 FM-26498-S2 24 Fire Exting. 2402 support extincteur sur caisse N° 12 24 NF 5/8 16 6 round head mach.screw 6 6
WO52132 FM-20027-S2 03 Fuel 0301C support filtre air sur cloison pare feu - Ford : vis pointue 5/16 24 NF 3 5/8 16 6 Hex F 6 6 w/ 3 lock wash. Int/ext tooth cad pltd
WO52372 FM-23498-S2 04 Exhaust 0401 support isolant pot sur caisse 5/16 18 NC 1 3/4 44,5 1 carriage, sq nk 1 1
WO50929 FM-24367-S2 04 Exhaust 0401 support isolant sur pot et tube AR 5/16 24 NF 2 7/8 22 3 Hex 3 3 Willys nuts are seez proof type
WO53031 FM-20348-S2 18 Body 1817A support jerrycan sur caisse 3/8 16 NC 2 3/4 19 4 Hex F 4 4
N/A FM-24427-S7 01 Engine 0110 support moteur AV sur chassis - Ford : vis pointue 5/16 24 NF 2 1 1/4 32 4 Hex cad plated 4 4
WO5934 N/A 01 Engine 0110 support moteur AV sur chassis - Willys 5/16 24 NF 1 25,5 4 Hex 4 4
WOA2487 FM-33249-S2 18 Body 1811 support pare brise sur caisse N°10 1/2 12,5 4 oval ctrsk-hd type Z
WO51485 FM-20326-S2 06 Electrical 0607 support phare sur calandre 5/16 18 NC 2 5/8 16 4 Hex F 4 4
WO51495 FM-20326-S2 22Misc Body 2201A support pivot arceau bache sur caisse 5/16 18 NC 2 5/8 16 2 Hex F 2 2
WO52963 FM-36046-S2 18 Body 1811 support pivot PB 1/4 20 NC 3/4 19 4 flat head 90°
WO51485 FM-355449-S2 18 Body 1811 support pivot PB 5/16 18 NC 2 5/8 16 4 Hex F 4 4 No Ford ref in SNL
WO52132 FM-24327-S2 02 Clutch 0204A support rotule bras pédale embrayage 5/16 24 NF 2 5/8 16 2 Hex 2 2
WO51485 FM-20326-S7 15 Frame 1505 support roue secours 5/16 18 NC 2 5/8 16 2 Hex cad plated 2 2
WO6660 FM-20406-S 15 Frame 1505 support roue secours 5/16 18 NC 2 1 1/4 32 2 Hex 2 2
WO6299 15 Frame 1505 support roue secours 3/8 16 NC 7/8 22 2 Hex 2 2 2
WOA147 FM-355741-S 08 Trans/Transf 0809 supportr BT sur traverse (dans silent bloc) 1/2 20 NF 3 76 1 Hex 1 1
WO52863 18 Body 1802A supports "tour Eiffel" sur plancher AV 3/8 16 NC 1 5/8 41,5 2 Hex 2 4 2 No Ford ref for this bolt in SNL
WOA997 FM-355551-S 12 Brakes 1201 tambour FàM 3/8 24 NF 1 1/8 28,5 4 Hex 4 4
WO51396 FM-24347-S2 15 Frame 1601B tampons caoutchouc 5/16 24 2 3/4 19 8 Hex F 8 8
WO52170 FM-24308-S2 03 Fuel 0300 tole AR siege conducteur sur plancher 1/4 20 NC 2 1/2 12,5 3 Hex parkerized 3 3 3
WO5556 FM-355095-S7 03 Fuel 0300A tole AR siege conducteur sur plancher N°8 32 NF 3/8 9,5 5 round head mach.screw cad plated 5
WO52171 FM-24308-S 01 Engine 0109C tole regard embr sur cloche 1/4 20 NC 2 1/2 12,5 2 Hex F 2
N/A FM-20389-S 15 Frame 1500 traverse sur chassis 3/8 24 NF 1 1 25,5 6 Hex 6 2 6
WO50151 N/A 15 Frame 1500 traverse sur chassis 3/8 24 NF 7/8 22 6 Hex 6 2 6
WO5182 FM-355158-S2 01 Engine 0107J tube de mano huile sur cloison pare feu N°10 24 NC 3/8 9,5 1 round head mach.screw 1
WO51514 FM-20324-S2 05 Cooling 0503A ventilateur sur poulie pompe eau 1/4 20 NC 2 5/8 16 4 Hex 4
WO6157 FM-24426-S2 06 Electrical 0601A vis d'ancrage de tendeur dynamo sur flasque AV 5/16 18 NC 2 1 1/4 32 1 Hex 1 1, int/ext tooth cad plated lock washer
FM-355526-S 10 Front Axle 1006 vis d'arret moyeux AV sur pont 3/8 24 NF 3 1 1/16 27,0 2 Hex F 2 nut is counter nut
WO52036 FM-26147-S7 01 Engine 0109C volet de controle d'avance sur cloche embrayage 1/4 20 NC 3/8 9,5 1 round head mach.screw cad plated 1 1

Vous aimerez peut-être aussi